



ADULT MEDICATION GUIDELINE

Dexamethasone

Scope (Staff): All WNHS Staff

Scope (Area): Obstetrics and Gynaecology

This document should be read in conjunction with the **Disclaimer**.

Quick Links

Dose Administration Monitoring Pregnancy and Breastfeeding

Restrictions

Formulary: Unrestricted

Medication Class

Corticosteroid

Presentation

Tablet: 500 micrograms, 4mg

Vial: 8mg/2mL

Eye drop: 0.1% (5mL)

Oral solution: 1mg/mL (50mL)

Storage

Tablet: Store at room temperature, below 25 °C.

Vial: Store at room temperature, below 25 °C. Protect from light.

Eye drop: Store at room temperature, below 25 °C. Discard contents 4 weeks after opening.

Oral solution: Refrigerate at 2 to 8 °C.

Dose

Palliative Care: Nausea and Vomiting

In conjunction with other medications: 4 to 8mg in the morning and at midday.

Prophylaxis of postoperative nausea and vomiting (PONV)

IV: 4 – 8mg at induction of anaesthesia

Immunomodulating Agent for Covid-19

Refer to: Quick Reference Medication Guide for current COVID-19 Therapies

<u>Prevention of respiratory distress syndrome in premature infants (Antepartum Use) – if betamethasone unavailable</u>

IM: Give 12mg (3mL), repeat dose in 24 hours. Total of 2 doses given 24 hours apart.

Administration

Parenteral: refer to the Australian Injectable Drugs Handbook

Oral: Take the tablets or oral liquid with food to help reduce stomach upset. Best taken in the morning to minimise sleep disturbances or adrenal suppression.

Eye drops: Shake bottle well before using. No contact lenses should be worn.

Monitoring

Measure blood glucose, electrolytes, lipids, weight and BP at baseline, then monitor regularly during treatment. Watch for signs/symptoms of infection, however, these may be masked. Measure BMD at baseline if likely to require chronic treatment (>3 months) or repeat courses.

Pregnancy

1st Trimester: Consider alternative

2nd Trimester: Safe to use
3rd Trimester: Safe to use

For more information, please contact KEMH Obstetric Medicines Information Service.

Breastfeeding

Consider safe to use

Related Policies, Procedures & Guidelines

WNHS Clinical Practice Guidelines:

Palliative Care

Quick Reference Medication Guide for current COVID-19 Therapies

WNHS Pharmaceutical and Medicines Management Guidelines:

Pre-operative Medication Management

References

Australian Medicines Handbook. Dexamethasone. In: Australian Medicines Handbook [Internet]. Adelaide (South Australia): Australian Medicines Handbook; 2022 [cited 2022 Jun 10]. Available from: https://amhonline.amh.net.au/

The Royal Women's Hospital. Dexamethasone. In: Pregnancy and Breastfeeding Medicines Guide [Internet]. Parkville (Victoria): The Royal Women's Hospital; 2021 [cited 2022 Jun 10]. Available from: https://thewomenspbmg.org.au/

Society of Hospital Pharmacists of Australia. Dexamethasone. In: Australian Injectable Drugs Handbook [Internet]. [St Leonards, New South Wales]: Health Communication Network; 2022 [cited 2022 June 24]. Available from: http://aidh.hcn.com.au

AusDI. Maxidex® (Dexamethasone) Eye Drops [Internet]. AusDI By MedicalDirector; 2020 [cited 2022 June 24]. Available from: https://ausdi-hcn-com-au.kelibresources.health.wa.gov.au/productMonograph.hcn?file=0434

Corcoran TB, Myles PS, Forbes AB, O'Loughlin E, Leslie K, Story D, Short TG, Chan MT, Coutts P, Sidhu J, Cheng AC. The perioperative administration of dexamethasone and infection (PADDI) trial protocol: rationale and design of a pragmatic multicentre non-inferiority study. BMJ open. 2019 Sep 1;9(9):e030402.

DREAMS Trial Collaborators, West Midlands Research Collaborative. Dexamethasone versus standard treatment for postoperative nausea and vomiting in gastrointestinal surgery: randomised controlled trial (DREAMS Trial). BMJ. 2017 Apr 18;357.

SaferCare, VIC: <u>Preterm pre-labour rupture of membranes | Safer Care Victoria</u>. [cited 2023 February 28].

The Royal College of Obstetricians and Gynaecologists. <u>Antenatal corticosteroids to reduce neonatal morbidity and mortality - Stock - 2022 - BJOG: An International Journal of Obstetrics & Amp; Gynaecology</u>. [cited 2023 February 28].

Keywords	Dexamethasone, Dexmethsone, corticosteroid, palliative care, nausea and vomiting, nausea, vomiting, nausea, maxidex, steroid					
Document Owner:	Chief Pharmacist					
Author/ Reviewer	KEMH Pharmacy Department					
Version Info:	5.0					
Date First Issued:	01/2015	Last Reviewed:	28/02/2023		Review Date:	28/02/2025
Endorsed by:	Medicines and Therapeutics Committee				Date:	07/03/2023
NSQHS Standards Applicable:	Std 1: Clinical Governance			Std 5: Comprehensive Care		
	Std 2: Partnering with Consumers			Std 6: Communicating for Safety		
	Std 3: Preventing and Controlling Healthcare Associated Infection			Std 7: Blood Management		
	Std 4: Medication Safety			Std 8: Recognising and Responding to Acute Deterioration		
Printed or personally saved electronic copies of this document are considered uncontrolled. Access the current version from WNHS HealthPoint.						

The health impact upon Aboriginal people has been considered, and where relevant incorporated and appropriately addressed in the development of this document (insert ISD Number). (Please refer to the Aboriginal Health Impact Statement and Declaration for Department of Health and Health Service Provider Guidelines – please delete once you have completed this).

This document can be made available in alternative formats on request for a person with a disability.

© Women and Newborn Health Service 2022

Copyright of this material is vested in the State of Western Australia unless otherwise indicated. Apart from any fair dealing for the purposes of private study, research, criticism or review, as permitted under the provisions of the Copyright Act 1968, no part may be reproduced or re-used for any purposes whatsoever without written permission of the State of Western Australia.